SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG262403-04C

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spectrur ry a
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.97902 MHz -60.43 dém -25.43 de 763.000 MHz 775.000 MAz 6.250 kHz 774,85015 MHz -60.54 dbm -25.54 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -45.11 dém -32.11 d8 775.000 MHz 775.900 MHz 100,000 kHz 775,73501 MHz -48.84 dBm -35.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.41 dBm -35.41 d8 275.900 MHz 776.000 MHz 30.000 kHz 775.98816 MHz “53.41 dBm —a0.41 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.98 dém -9.02 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 21.72 dBém -9.28 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01184 MHz -52.05 d&m -39.05 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -46.26 dbm -33.26 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.46818 MHz -43.87 dBm -30.87 dB 785,100 MH= 753,000 MHz 100,000 kHz 766, 57238 MH= 43,40 dbm 30,40 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.13536 MHz -59.73 deém ~24.73 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.25325 MHz -56.63 dbm -21.63 dB
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SGL Count 100/100

Offset 11.00 dB Mode Auto FFT
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,42358 MHz -60.22 dém -25.22 db 762,000 MHz 775.000 MAz 5.250 kHz 766.13282 MHZ -60,42 dBm 25,42 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -31.70 dBm -18.70 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -44.27 dBm -31.27 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98906 MHz -35.87 dBm -22.87 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95076 MHz -49.37 dBm -36.37 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.98402 MHz 7.36 dBm -22.64 dB 776.000 MHz 788.000 MHz 100.000 kHz 78369031 MHz 7.03 dBm -22.97 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07607 MHz -43.09 d&m -30.09 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.06249 MHz -31.75 dbm -18.75 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz -38.30 dBm -25.30 d 788.100 MHz 793.000 MHz 100,000 kHz 768,30804 MHz -26.03 dBm -13.03 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.13536 MHz -58.28 deém -23.28 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.00645 MHz -51.36 dbm -16.36 dBb
) J [ i )
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG262403-04C

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(=)

Ref Level 30.00 dBm

Offset 11.00 dB Mode Auto FFT

Ref Level 30,00 dém Offset 11.00 dB

Mode 4uto FFT

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dem ﬁ 10 dém
0 de H 0. dem
-10 dBm — f | -10 dem —
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SRURIGUS_LINE_ABS ] \Aﬁl | SPURIGUS_LINE_aBS_
-40 dBm rf‘ &y ﬂﬂL, -40 dBm ﬁU ]
A LA N (Y
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Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.37762 MHz -60.58 dém -25.58 dg 763.000 MHz 775.000 MAz 6.250 kHz 766.02607 MHz ~60.55 dBm 25.55 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -46.12 dBm -33.12 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,09126 MHz 48,44 dBm -35.44 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98327 MHz -49.29 dBm -36.29 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -52.57 dBm -39.57 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 20.15 dém -9.85 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.30 dBm -9.70 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05140 MHz -52.53 dém -39.53 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -45.50 dBm -32.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 76547797 MHz -44.31 dBm -31.31 d8 788.100 MHz 793.000 MHz 100,000 kHz 768,38147 MHz -42.82 dBm -29.82 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz -60.11 deém =25.11 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.25221 MHz -57.60 dbm -22.60 dB
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Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.00 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Limit Fheck PAES Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
o i s o \MWL
-10 dBm — Jl \I\ -10 dem — j l
-20 dBm 1 -20 dBm ¥
. / \‘\—m_ e e ‘“T,
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ M
-40 dBm {f Y -40 dBm \\"vm
-50 dBm [ -50 dem
el =0 o |
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -60.21 dém -25.21 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 770.51048 MHz -60.47 dBm -25.47 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -33.67 dBm -20.67 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -44.89 dbm -31.89 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98796 MHz -37.58 dBm -24.58 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -49.56 dBm -36.56 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.87113 MHz 6.35 dém -23.65 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,10989 MHz 6.05 dBm -23.95 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.09995 MHz -44.67 dém -31.67 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02183 MHz -32.92 dBm -19.92 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.26395 MHz -35.71 dém -26.71 8 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -27.68 dBm -14.68 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00549 MHz -58.78 dém -23.78 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.30515 MHz -52.45 dbm -17.45 db
Il ] L i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 13/ 5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrur ry a
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PAES Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS paks 20 dbipe—$RURIONS | INE ABS DA
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 765,47552 MHz -60.22 dém -25.22 db 762,000 MHz 775.000 MAz 5.250 kHz 765.57143 MHZ -60.45 dbm 25,45 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.35 dém -34.39 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.39695 MHz -48.48 dbm -35.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.14 dBm -38.14 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz 53.97 dBm 20,97 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 16.55 dBm -13.45 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,67532 MHz 16.85 dBm -13.15 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07198 MHz -53.43 dBm -40.43 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -48.47 dbm -35.47 dB
788.100 MHz 793.000 MHz 100.000 kHz 78545535 MHz -45.51 dBm -32.51 d8 788,100 MHz 793,000 MHz 100,000 kHz 788,56250 MHz -45.66 dBm -32.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.30519 MHz -60.34 dém =25.34.d8 793.000 MHz 806.000 MHz 6.250 kHz 794.25325 MHz -55.02 dbm -24.02 dB
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Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.64735 MHz -60.30 dém -25.30 d& 763.000 MHz 775.000 MAz 6.250 kHz 765,65534 MHz -60.51 dbm -25.51 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -40.12 dém -27.12 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.82313 MHz -48.34 dBm -35.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96119 MHz -43.87 dBm -30.87 dB 275.900 MHz 776.000 MHz 30.000 kHz 77587997 MHz 53.53 dbm 20,93 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.05594 MHz 4,40 dBm -25.60 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,03297 MHz 4.57 dBm -25.43 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03641 MHz -51.50 d&m -38.50 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.01693 MHz -40.85 dBm -27.85 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.51853 MHz -46.25 dBm -33.25 d 788,100 MHz 793,000 MHz 100,000 kHz 768,17587 MHz -35.31 dBm -22.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.79870 MHz -60.25 dém =25.25 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -55.07 dbm -24.07 dB
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SPOR

TON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

u/? ctrum u,?
Ref Level 30,00 dem Offset 11,00 d& Mode Auto FFT Ref Level 30.00 dm Offset 11.00 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PAES Limit Fheck PAES
20 dbife—SBURIOUS | INE ABS pARS 20 dble—OURIOUS | INE ABS paks
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 767.10589 MHz -60.43 dBm -25.43 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.93207 MHz -60.11 dBm -25.11 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -37.43 dBm -24.43 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.54 dBm -21,54 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98966 MHz -38.75 dBm -25.75 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -37.77 dBm -24.77 dB
776,000 MHz 768.000 MHz 100.000 kHz 783.53447 MHz 5.47 dBm -24,52 dB 776,000 MHz 788.000 MHz 100.000 kHz 783.13886 MHz 4,41 dBm -25.59 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -36.58 dbm -23.58 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -33.89 dBm -20.85 db
788,100 MHz 793.000 MHz 100.000 kHz 788.34720 MHz -31.18 dBm -18.18 dB 788,100 MHz 793.000 MHz 100.000 kHz 768.44510 MHz -28.96 dBm -15.86 dB
793,000 MHz 806.000 MHz 6,250 kHz 794.61688 MHz -44,79 dBm -9,70 dB 793,000 MHz 806.000 MHz 6,250 kHz 793.07143 MHz -48.05 dBm -13.05 dB
L J (] L )| A
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Ref Level 30,00 dem Offset 11,00 d& Mode Auto FFT Ref Level 30.00 dm Offset 11.00 dB Mode Auto FFT
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.33966 MHz -60.29 dBm -25.29 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.36164 MHz -60.52 dBm -25.52 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -36.58 dBm -23.58 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.06 dBm -30.06 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98487 MHz -39.56 dBm -26.56 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.94960 MHz -47.14 dBm -34.14 dB
776,000 MHz 768.000 MHz 100.000 kHz 781.72428 MHz 3,10 dBm -26,90 dB 776,000 MHz 788.000 MHz 100.000 kHz 783.60639 MHz 1,32 dém -28.68 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.04431 MHz -35.23 dbm -22.23 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.07408 MHz -41.36 dBm -28.36 db
788,100 MHz 793.000 MHz 100.000 kHz 788.53811 MHz -30.22 dBm -17.22 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.74371 MHz -36.51 dBm -23.51 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.03247 MHz -50.19 dBm -15.19 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.14935 MHz -54,92 dBm -19.92 dg
—_— —
] [ | W [ )i ] ) wa
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
o =
L || spectr y
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 624.25235 MHz -57.83 dBm ~44.83 dB 30,000 MHz 763.000 MHz 100.000 kHz 749.04950 MHz -57.93 dBm -44.93 dB
806.000 MHz 1.000 GHz 100.000 kHz 504.16371 MHz -57.32 dbm -44.32 dB 806.000 MHz 1,000 GHz 100.000 kHz 960.45814 MHz -57.38 dBm -44.38 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.88 dBm -32.88 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44.66 dBm -31.66 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.70128 GHz -42.10 dBm -29.10 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.71378 GHz -42,27 dém -20.27 d&
T bl
{ L J - L L J v
: Z.DEC.2022 1 42:25 2.DEC.2022 17:
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Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 620,19669 MHz -57.64 dBm -44.64 dB
806.000 MHz 1,000 GHz 100.000 kHz 982,2291% MHz -57.06 dém -44.06 dB.
1.000 GHz 3.000 GHz 1.000 MHz 1,56511 GHz -44,97 dBm -31.97 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99835 GHz -42,01 dBm -25.01 dB.
i
I J -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum Ef
Ref Level 0.00 dém Offset 11.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
jne $PURIOUS_JINE_ABS PABS
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| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
L -—--»—-‘-"'—""-““—-""'"""\M"
-50 dém -
)
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-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 758,23582 MHz -57.87 dem -44.87 d&
£06.000 MHz 1.000 GHz 100.000 kHz 877.20445 MHz -57.15 dBm -44.15 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.28 dém -31.28 d8
3.000 GHz 8,000 GHz 1.000 MHz 7.73928 GHz -42,13 dBm -29.13 dB
5T s
1 J GIIRRRRED W
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG262403-04C

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0229
40 Normal Voltage 0.0015
30 Normal Voltage 0.0178
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0202
0 Normal Voltage 0.0116
-10 Normal Voltage 0.0198 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0216
20 Normal Voltage 0.0000
20 Battery End Point 0.0084
Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14

Peak-to-Average Ratio

Mode

Mod.

LTE Band 14 / 10MHz

QPSK

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Middle CH 5.48

Full RB

Full RB Full RB Result

6.17

6.38

6.55 PASS

LTE Band 14/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 14 / 10MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30deAQ 2ms @ RBW 10 MHz lo_att 30.de__AQT 2ms @ RBW 10 MHz
@153 view @153 view
- ———
S e
o e o
N
oo oo ™
164 A 164
| 5
\
| |
I Y
L 1 |
1 t 1 3
1| |
|
| ]
1 T
1
CF 793.0 MHz Mean Pwr + 20.00 di CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2261 cbm 26,52 dbm 5.91d8 2.43 dB 4.43 dB 5.48 dB 5.60 dB Trace 1 | 2163 cBbm 26,45 dbm 5.82 dB 3.04 08 5.10 dB 5.17 dB 5.51 dB
L — e
AR

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Middle Channel / Full RB

Spectrum 'y Spectrum 'y
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30deAQ 2ms @ RBW 10 MHz lo_att 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
s T
- b
o o 5
<
00 00
N Bt
164 i 164
b
1 3
t S
1 1 1
1 1
a1
\ \
\
CF 793.0 MHz Mean Pwr + 20.00 di CF 793.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2063 cbm 27,50 dbm 5.5 dB 3.13 dB 5.26 dB ©.36 dB 6.75 dB Trace 1 | 1564 cbm 26,62 dbm 7.97 dB 3.13 d8 5.28 dB 5.5 7.45 dB
—— — ——
| BERREEE I ) Wy we

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A7-1 of 28



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.29 4.87 10.13 9.91 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.97 5.19 10.59 9.79 - - - -

TEL : 886-3-327-3456 Page Number : A7-2 0of 28

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 14

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G G
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.37 dBm) ™M1[1] 16.17 dBm)
M 791.77100 MHZ] 791.72100 MHZ]
20 - 20
. ndB 26.00 dB g, 26.00 dB
- Pt bl ediidiee el ety S 5.285000000 MHz 04 N e e B e, 4.865000000 MHZ]
] Q factor I\ 149.8 i Q factor | 162.7
0 d L 0 d |
= R
-tod — -10d
/ \-.‘
20d
Vi
AW WYANY) VPN ~ -
A = N o A,
=
40 df 40 de
50 d S0 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 791.771 MHz 16.37 dBm nd@ down 5.285 MHz M1 791.721 MHz 16.17 dBm nd@ down 4.B6S MHZ
T 1 790.303 MHz -9.74 dBm nd8 26.00 dB TL L 790.612 MHz -10.06 dBm n 26.00 dB
T2 1 795.587 MHz -9.77 dBm Q factor 149.8 T2 1 795.47B MHz -9.77 dBm Q factor 162.7
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.15 dBm) ™M1[1] 18.73 dBm)
pM1 90,2290 ¥ M1 90,5220 M
= 2N ndB ! m-);r”éaﬁnll; @ ndB o ?r}‘énw::;
I VR S e N W A e WAL, S\, . Pt | R Mgy A :
o / Yt it 10.130000000 MHz 04 T Vi By \ 9.910000000 MHZ]
] Q factor 1 78.0 7 Q factor \ 79.8
d L 4 \
a ] =
T I T
T T {
\/ g ¥ ¥,
-10 d : -10 de
/ L / N
20d = - 20d
-~ -
a0 |46
40 df 40 de
50 d S0 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 790,233 MHz 18.15 dam nd8 down 10,13 MHz ML L 790.522 MHz 18.73 dam nd8 down 9.91 WHz
T 1 788.065 MHz -7.86 dBm nd8 26.00 dB TL L 7BE.185 MHz -6.62 dBm nd8 26,00 d8
T2 1 798.195 MHz -7.93 dBm Q factor 78.0 T2 1 79B.095 MHz -7.20 dBm Q factor 79.8
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 58 dbm)| MI[1]
791.29200 MHz
= Y nd 26.00 dB @ 26.00 dB
0u A AN A B 4.965000000 MHz o AT 10.589000000 MHz
f Q factor 159.4 i 74.9
od 0 d "‘
s T1/ \
10 df -10 o
/ / \
- \ / \ ™
e L T 20 d =
Ve 1T e a Wt e ’
40 df 40 de
50 d S0 d
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 791.292 MHz 15.58 dBm nd@ down 4.965 MHz M1 793.639 MHz 15.32 dBm nd@ down 10,589 MHZ
T 1 790.433 MHz -10.37 dbm nd8 26.00 dB TL L 7B7.745 MHz -10.68 dBm 26,00 d8
T2 1 795.398 MHz -10.33 dém Q factor 159.4 T2 1 79B.335 MHz -10.50 d8m 74.9
L it ] - L ) ] L]

TEL : 886-3-327-3456 Page Number 1 A7-3 of 28
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 14

trum i ctrum |
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.82 dbm)| MI[1] 14.03 dBm
" 792.93000 MHz N 791.3020 MHz,
= M nd 26.00 dB @ nd 26.00 dB
- R s V.01 L 5.185000000 MHz, o A b B A 9.790000000 MHZ|
* 7 7 T G tector 152.9) b 7 Qfactor .\ 80.8
0 dem / 0 dam / |
-10 d8m 1/ -10 dem f ke
/ -. p3 i
/ N / \
20 dBm 20 dem 4
30 dB £ -0 e : = —
R P -0 oy \ g
-0 dgm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 792,33 MHz 13.82 dam nd8 down 5,185 MHz ML 791.302 WAz 14.03 dam nd8 down 9,79 WHz
T1 1 790.463 MHz -12.20 dbm nd8 26.00 dB T1 L 7BE.065 MHz -12.07 dam nd8 26,00 d8
T2 1 795,647 MHz -12.32 dam qQ factor 152.9 T2 1 797.855 MHz -12.38 dam qQ factor 80.9
8 JL J e JL J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.51 9.01 9.01 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.48 4.49 9.07 9.03 - - - -
TEL : 886-3-327-3456 Page Number : A7-50f 28

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

G G
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 32 dBm)| ™M1[1]
- M1 791.51100 Mz - . 79455000
T POk o~ - Occ Bre : 4.485514486 MHz Occ Brry 4.505404505 MHZ
. A e e AP ULV SR BRIV Y PR S PR AV Y Pt
104 y MR a3 104 AV AL
7 | !
04 | | 04 J L
A, I' A
-10 df -10 d
7 R /
204 - o - \ f
iy Vi A A\~
T, i st g SN
el
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 791,511 MHz 17.32 dam ML 794,558 MHZ 15.65 dam
T 1 790.74225 MHz 11.23 dBm Oce Bw 4,485514456 MHz TL L 790.74226 MHz 9.67 dBm Oce Bw 4,505494505 MHz
T2 1 79522777 NHz 10.05 dam T2 1 795.24775 MHZ 10.74 dBm

L I ]

)i ) ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.04 dBm) ™M1[1
o0 Ml 3.9590 MHZ 20 M1 790.6020 MHz|
[F e e At Bw, £.010989011 MHz T - N 9.010989011 MHZ
e AV T A Ll e .
10d ¢ 104 y
{ i / \
d | P |
° | \ o 7 1
/ | \
10 df -10 ~ T
/ Y / \
o / NN N r 20 i o = =V
< I~ v 9 = ~ —
S "
20 -30
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703,958 MHz 19.04 dBm ML L 790.602 MHz 17.52 dam
T 1 788.4545 MHz 12.56 dBm Oce Bw 9.010985011 MHz TL L 78B.4B45 MHz 11.07 dBm Oce Bw 9.010969011 MHz
T2 1 7974758 MHz 11.15 dam T2 1 97,4955 MHz 10.48 dam

L it J -

)i ] L.

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.84 dBm) ™M1[1] 16.61 dBm)
- 791.71100 MHz - M 790.4630 MHz,
X 4.475524476 MHz A X - - 9.070929071 MHZ
o4 [ PRV, VNN IS N N . ETANTARRE et :
! | ] \L
o d | 0 di
7 \ ] 1
10 d -10 di {
/ / |
y \ / L
204 o —
n My Y
N v A
A3
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 791,711 MHz 14,84 dam ML 790,453 MHz 16.61 dam
T 1 790.76224 MHz 8.41 dBm Oce Bw 4,475524476 MHz TL L 7B8.4545 MHz 10.03 dBm Oce Bw 9.070929071 MHz
T2 1 79523776 MHz 8.69 dam T2 1 797.5355 MHz 10.42 dam

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

trum i ctrum |
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 55 dBm) ™M1[1] 14.18 dBm)
792.69000 MHz 796.0370 MHz,
20 d8 20 d8
1T 4.485514486 MHz 0.030969031 MHzZ|
1 T L o s TLfmn e e L Iz
10 d =7 il ST 104d s Y
! | /
0 dBm: : T 0 dem i 1
J - ] I
-10 dBm — - -10 derm: v -
i N\, / \
20 dBm - g 20 dem - -
/ B 4 \
-a0 dém B v A vy -3 S : =
.‘3‘\’(\'_“\ e T 0. der = vy
-0 dem -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 792,60 MHz 13.65 dam ML 796.037 MHz 14,18 dam
T1 1 790.75225 MHz 6.60 dBm Oce Bw 4,485514456 MHz T1 L 88,4845 MHz 7.59 dam Oce Bw 9.030969031 MHz
T2 1 79523776 MHz 7.09 darm T2 1 797.5155 MHz 7.92 darm
8 JL J e JL J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] ] o
Spectrum | Spectrum "y
Ref Level 20.00 dém  Offset 11.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th_llP SPURIOUS_LINE_ABS PASS )
10 dBm 10 dBm I“‘
ode l 0 dBm J \
-10 dem -10 dBm |
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LINE_ABS_ I
-20 dBm f H -a0 dem r {
-30 dBm (Jf L\ R 30 dBm ,ﬂ ‘| FI \H
-40 dém T -40 dBm 1]
W A L i AT
-50 dBm [ foA i = -50 dBm =/
A [IFUR | N o] Wy
B - pomssirgd
WJ"'W E f [ v‘w"”‘v}'\
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 758,08242 MHz -57.58 dBm -44.58 dB 758.000 Miz 260.000 Mz 100,000 ke 758 40110 T 57 50 oo "t 370
769.000 MHz 775,000 MHz 6.250 kHz 77056672 MHz -70.28 dem -35.29 dB 760,000 MHe 775,000 MHz & 250 kHz 70.94915 MHz 70°15 dBm 3515 db
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -17.02 dém 775.000 MHz 788,000 MHz 100.000 kHz 785,51299 MHz -43.93 dBm -30.93 d&
788.000 MHz 799,000 MHz 100000 kHz 788.33516 MHz 22,20 dBm 788,000 MHz 799,000 MHz 100,000 kHz 797 64286 MHz 21.73 dBm -3.27 de
799.000 MHz 508,000 MHz 5.250 kHz B803.64585 MHz -54.81 dBm -19.81 dB 799.000 MHz B06.000 MHz 6.250 kHz 799,82867 MHz -50.24 dBm -15.24 dB
—
Y
) I [ >
Date: 2.DEC 10:32:43 oss 1inaim

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto FFT

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.00 db

Mode Auta FFT

Cc.z022

110:01

@1 AvgPwr ®1 AvgPwr
Limit #heck BAES Limit Gheck PABS
on dhlpe_$PURIOUS LINE ABS PASS 20 dblfie _$PURIOUS LINE ABS PASS
10 dBm 10 dBm
Jra——— p— M"[
0dB ‘| 0 dem [ ‘
-10 d8m -10 dBm ‘ t
SPURIOUS_LINE_ABS_ l [ SPURIOUS_LINE_ABS_ l
-20 dBm / \ -a0 dem ﬂ.‘ T
-30 dem — -30 dem A i}
L1 | A e L1 | j»m"‘
-40 dBm ,.r/ w.| -40 dBm =t
~
] =0 dBm | A b
L e
e || R e
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Range Low Range Up | RBW | Frequency |__Powerabs | |
758.000 MHz 769.000 MHz 100.000 kHz 758.09341 MHz -57.47 dBm -44.47 dB 758.000 MHZ 769.000 MHz 100.000 kHz 758.15934 MHz ~57.63 dbm
769.000 MHz 775.000 MHz 6.250 kHz 774.46477 MHz -70.11 dém -35.11 dB 769.000 MHz 775.000 MHz 5.250 kHz 774,55345 MHz -70.18 dBm
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -21.24 d&m -6.24 dé 775.000 MHz 788.000 MHz 100.000 kHz 787.79870 MHz -39.99 dBm -26.99 dB
788.000 MHz 799.000 MHz 100.000 kHz 791.39011 MHz 8.28 dBm -21.72 dB 785,000 MH= 799.000 MHz 100,000 kHz 794,54396 MHz 7.00 dBm 22,01 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.46503 MHz -51.15 dBm -16.15 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,20629 MHz -44.09 dBm -9.09 dB
T
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(=)

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode 4uto FFT

Date:

@1 AvgPwr (@1 dvgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dhifE_$PURIOUS LINE_ABS PASS . 20 ghife—$RURIOUS LINE_ABS BASS
10 dBm \ 10 dBm Iﬂl
odB l\ 0 dem H
-10 dBm -10 dBm -
SPURIOUS_LINE_ABS_ 1 [ SPURIOUS_LINE_ABS_ | |
-20 d8m -20 dem
[\ '
-30 dBm / b\\ ﬂ -30 dem ’nl N h
-40 dBm = f -40 dBm J
-50 dem - WM e 50 dBm - T | |
| w"\% T frg W‘M__[JL A I
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756.000 MHz 769.000 MHz 100.000 kHz 760.00549 MHz -57.66 dBm ~44.66 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 758.54396 MHz ~57.74 dbm “a4.74 dB
769.000 MHz 775.000 MHz 6.250 kHz 769.25037 MHz -69.56 dBm -34.56 dB 769.000 MHz 775.000 MHz 6.250 kHz 772,96503 MHz -70.08 dBm -35.08 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -18.87 dBm 775.000 MHz 788.000 MHz 100.000 kHz 785,47403 MHz -44.98 dbm -31.98 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.33516 MHz 21.66 dBm 788.000 MHz 799.000 MHz 100.000 kHz 797,67582 MHz 20.87 dém ERER
799.000 MHz 806.000 MHz 6.250 kHz 803,64685 MHz -55.88 dém -20.88 d& 799.000 MHz B06.000 MHz 6.250 kHz 799,00350 MHz -52.51 dBm -17.51 dB
\
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto FFT Ref Level 20,00 dém  Offset 11.00 db Mode Auta FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit fheck PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_§PURIOUS LINE 4BS PASS
10 dBm 10 dBm
0B "\I . FWW“\I{
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ \ [ SFURIOUS_LNE_ABs_ J |
-20 dBm \ -a0 dem / \
.30 dam 30 dem |
= I R el
-40 dBm -40 dBm
™ Il
,_/«V'“/ ] et o
-50 dem - -50 dBm e
L l'\m, ]
B S Mw..,“ g oo
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 758,90659 MHz -57.26 dBm ~44.26 dB 758.000 Miz 265.000 Mz 100,000 kiiz S59 16132 T —57.67 b 457 0B
769.000 MHz 775,000 MHz 6.250 kHz 774,79460 MHz -70.18 dem -35.19 d 760,000 MHe 775,000 MHz & 250 kHz S74.88911 MHe 70°28 dBm 3528 db
775.000 MHz 788,000 MHz 100,000 kHz 78790260 Mz -26.65 dém -13.65 d& 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -40.41 dBm -27.41 dB
788.000 MHz 799,000 MHz 100000 kHz 788.60989 MHz 7.22 dBm -22.78 dB 786.000 MHz 799,000 MHz 100.000 kHz 704 95352 e =30 dBm 2262 db
799.000 MHz B0C.000 MHz 6.250 kHz 799.36014 MHz -54.46 dém -19.46 dB 799.000 MHz 806.000 MHz £.250 kHz 799.05944 MHz -43.54 dBm -8.54 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto FFT

s um

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode 4uto FFT

@1 AvgPwr (@1 dvgPwr
Limit Fheck PAES Limit ¢heck PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS ﬂ
10 dBm 10 dBm [‘
0de 1 0 dem {i
-10 dBm -10 dBm -
SPURIOUS_LINE_ABS_ ‘ [ SPURIOUS_LINE_ABS_ | \
-20 dem ] L 20 dBm I L
-30 dBm J' L\ ﬂ -30 dem ,ﬂl A "J ]|,
-40 dBm ﬂ -40 dBm l -
i
fln f‘“i v A pn, A j wﬁ* !
-50 d8m T . o JV\.] -50 dBm T T
[ . i . e il |
T ¢ f | i
‘ PN h (TS N
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756.000 MHz 769.000 MHz 100.000 kHz 758.68681 MHz -57.46 dBm ~44.45 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 758.75275 MHz ~57.52 dbm ~24.52 db
769.000 MHz 775.000 MHz 6.250 kHz 774,23088 MHz -70.12 dém -35.12 dB 769.000 MHz 775.000 MHz 6.250 kHz 770,16583 MHz -70.31 dBm -35.31 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -21.90 dém -8.00 d& 775.000 MHz 788.000 MHz 100.000 kHz 785,52507 MHz -45.99 dBm -32.99 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.33516 MHz 20.84 dBm -9.16 d& 788.000 MHz 799.000 MHz 100,000 kHz 707,66434 MHz 20.01 dem ~g.90 dp
799.000 MHz 806.000 MHz 6.250 kHz 803,64685 MHz -57.10 dém -22.10 d8 799.000 MHz B06.000 MHz 6.250 kHz 801,97552 MHz -51.28 dBm -16.28 dB
\
) v I [ >
10: Date: 2.DEC.2022 11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto FFT

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.00 di Mode Auta FFT

@1 AvgPwr (@1 tvgPwr
Limit Gheck BAES Limit Gheck PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dhjRe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
.
o de *WI 0dem fr‘-"v }
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LINE_ABS_ J I
-20 d8m 7 T -20 dem \
-30 dBm: / \W -30 dBm L,'f
-40 dBm //N -40 dBm = f
~ o Mj Y
-50 dBm -50 dBm
e b et el
‘P'W I\PMM ~ A
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
756.000 MHz 769.000 MHz 100.000 kHz 758.08242 MHz -57.33 dém ~44.33 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 760.89560 MHz ~57.32 dbm ~a4.32 db
769.000 MHz 775.000 MHz 6.250 kHz 771.18741 MHz -70.19 dBm -35.19 d& 769.000 MHz 775.000 MHz 6.250 kHz 774.87712 MHz -70.19 dBm -35.10 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -21.83 dBm -8.83 d& 775.000 MHz 788.000 MHz 100.000 kHz 787,99351 MHz -41.48 dbm -28.48 dB
788.000 MHz 799.000 MHz 100.000 kHz 790.85165 MHz 5.87 dBm -24.13 dB 788.000 MHz 799.000 MHz 100.000 kHz 703,53207 MHz .52 dBm 23,48 dB
799.000 MHz 806.000 MHz 6.250 kHz 799,46503 MHz -54.77 dBm -19.77 dB 709.000 MHz 806.000 MHz 5.250 kHz 799.28021 MHz ~44.49 dbm ~5.49 dB
\
] j >
Date: 2 Date: 2.DEC.2022 11
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG262403-04C

LTE Band 14 / 5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

] o
Spectrur | Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto FFT Ref Level 30,00 dém Offset 11.00 dB Mode 4uto FFT
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm ‘ﬂ\
0de 0 dBm ,II
-10 dem | -10 dBm ‘
SPURIOUS_LINE_ABS_ ( [ SPURIOUS_LINE_ABS_ / |
-20 d8m J 1 -20 dem l T
o | o [ “\
-40 dBm ”f i n -40 dBém —ir
NN i J
=50 dam Mﬂrmwﬂv i o N “'\j‘/‘\r\] -50 dBm [ ﬂ“ PR TaEVT ’lu 1
[ . p——— - vyt N
i i BT e ol
Start 758.0 MHz 6005 pts Stop 806.0 MHz | |[ Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
___Range Low RangeUp | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
758.000 MHz 769,000 MHz 100,000 kHz 758.58791 MHz -57.41 dBm -44.41 dB 758.000 MHz 769.000 MHz 100,000 kHz 758, 43407 Whz ~57.30 dom 4435 0B
769.000 MHz 775.000 MHz 5.250 kHz 774,89955 MHz -70.25 dBm -35.25 dB 769.000 MHz 775.000 MHz £.250 kHz 772.01798 MHz -70.11 dBm -35.11 d8
775.000 MHz 788,000 MHz 100,000 kHz 78700351 MHz -21.39 dém -6.39 d8 775.000 MHz 788.000 MHz 100.000 kHz 785,56494 MHz -46.23 dBm -33.23 dB
788.000 MHz 799.000 MHz 100,000 kHz 788.33516 MHz 17.34 dBm -12.66 dB 786,000 MH= 789,000 MH2 100,000 kHz 707 68681 MHz 16.65 dbm 13,35 dB
799.000 MHz 806.000 MHz 6.250 kHz 803.64685 MHz -58.42 dBm -23.42 d& 799.000 MHz B806.000 MHz 5.250 kHz 795.03846 MHz -57.47 dbm -22.47 dB
Y
Il j [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur | Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto FFT Ref Level 20,00 dém  Offset 11.00 db Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chiRe_BPURIOUS LINE ABS PASS
10 dem 10dBm
0de Ww‘l 0 dBm ’JM' "‘\\
-10 dam -10 dem
SPURIOUS_LINE_ABS_ ’ [ SPURIGUS_LINE_ABS_ J l
-20 d8m \ -20 dem ; 1‘
30 dem ] \\\ 30 dém /“ -
— AN — T
-40 dem = -40 dBm 1
50 dem o 50 dBm o £ w
, =
et i -y
‘ i S S .
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769.000 MHz 100.000 kHz 76007143 MAz -57.28 dBm -44.28 dB 756.000 MHz 265.000 Mz 100,000 kiiz 758 21428 T ~57.72 com "4 770
769.000 MHz 775,000 MHz 5.250 kHz 771,32934 MHz -69.80 dBm -34.80 dB 769.000 MHz 775,000 MHz 6.250 kHz 760,20679 MHz -70.21 dBm -35.21 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -29.67 dém -16.67 d& 775.000 MHz 788.000 MHz 100.000 kHz 764.96753 MHz -50.31 dBm -37.31 dB
788.000 MHz 799.000 MHz 100.000 kHz 79148901 MHz 4.09 dBm -25.31 dB 788 000 MH= 799,000 MHz 100.000 kHz 703 7607 MHe 472 dBm 25 28 db
799.000 MHz 508,000 MHz 5,250 kHz 799.45503 MHz -61.90 dBm -26.90 dB 799.000 MHz B06.000 MHz 6.250 kHz 799,14336 MHz -51.63 dBm -16.63 dB
T
i J1 "
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30,00 dém Offset 11.00 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.00 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit ¢heck PABS Limit ¢heck
20 dbife_$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS
10 dem 10 dBnmr
[ s e o T L
0 dBm [ W 0 dBm ‘F o~ "“
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ l \ [ SPURIOUS_LINE_ABS_ , \
-20 dBrv T \\ -20 dBm i \
-30 der / -30 dBm A
N ]
40 dB — 40 dBm et
[,.r-"- . /w_.,.-
50 dB <50 dBm
o JJ/J o
D e i — EEL ‘““
Start 758.0 MHz 5005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 760.42308 MHz -57.55 dBm -44.55 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.39011 MHz -57.18 dBm -44,18 dB
769,000 MHz 775.000 MHz 6.250 kHz 771.62238 MHz =-70.06 dBm -35.06 dB 769,000 MHz 775.000 MHz 6,250 kHz 772.76124 MHz -70.12 dBm -35,12 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -28.51 dBm -15.51 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -27.69 dBm -14.69 dB
788,000 MHz 799.000 MHz 100.000 kHz 791.24725 MHz 5.72 dBm -24.28 dB 788,000 MHz 799.000 MHz 100.000 kHz 790.55495 MHz 4.16 dBm -25.84 dB
799,000 MHz 806.000 MHz 6,250 kHz 709.23427 MHz -41.81 dBm -6.81 dB 799,000 MHz 806.000 MHz 6,250 kHz 800.08741 MHz -41,46 dBm -6.46 dB
—_— —_———
— ] | )

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectru

Spectrum

Ref Level 30,00 dém Offset 11.00 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.00 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit ¢heck PABS Limit ¢heck
o0 dhifie_SPURIOUS LINE ABS PABS 20 dbiye—$EURIOUS LINE ABS
10 dem 10 dBnmr
0 dBm- {,ﬁwwv‘\rwww‘,._, 0 dBm- [ = \\
-10 dBm T -10 dBm
SPURIOUS_LINE_ABS_ } | [ SPURIOUS_LINE_ABS_ I l
-20 dBrv ’ T -20 dBm J \
30 der / - -30 dBm /, Y
40 dB -40 dBm L
o W L™ 1
50 By Teas e 50 dBm
|~ o = |
e g e u ‘f““” —
Start 758.0 MHz 5005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.35714 MHz -57.70 dBm -44.70 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.01648 MHz -57.52 dBém -44,52 dB
769,000 MHz 775.000 MHz 6.250 kHz 772.85714 MHz -70.33 dBm -35,33 dB 769,000 MHz 775.000 MHz 6,250 kHz 770.56743 MHz -70.26 dBm -35.26 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -31.40 dBm -18.40 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -33.57 dBm -20.57 dB
788,000 MHz 799.000 MHz 100.000 kHz 792.34615 MHz 3.57 dBm -26.43 dB 788,000 MHz 799.000 MHz 100.000 kHz 793.37912 MHz 1.42 dBm -28.58 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.89161 MHz -42,30 dBm -7.39 dB 799,000 MHz 806.000 MHz 6.250 kHz 709.08042 MHz -52.66 dBm -17.66 dg
—_—
) ( ™ r T ] ( a
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

Conducted Spurious Emission

LTE Band 14 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp = spects ry
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%»- JRIOUS INE_ABS
10US_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
1 " R e aaiiat N UV v SIS S R
-50 dBm -50 dbm o
"
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 624.22678 MHz ~57.67 dbm ~44.67 dB 30,000 MHz 756.000 MHz 100.000 kHz 643.29011 MHz -57.79 dBm -44.79 dB
805.000 MHz 1.000 GHz 100.000 kHz 805.21932 MHz -53.33 dbm -40.33 dB 805,000 MHz 1,000 GHz 100.000 kHz 806.19408 MHz -47.66 dBm -34.66 db
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -44.64 dBm -31.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.58210 GHz -44.76 dBm -31.76 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.71628 GHz -42.16 dBm -29.16 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.73478 GHz -42,17 dBém -20.17 d&
— —_— ~ —
{ L J - L L J v
: Z.DEC.2022 10:2 2.DEC.2022 10:55:35
Highest Channel / QPSK
==
£
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit (Lhmk Paps
i PAES
10 ééne IPURIOUS LINE_ABS B
| SPURIOUS_LIME
-20 des
-30 dBr
-40 dBém
I L e I e
-50 dém
-70 dBém
-80 dem
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 606,90154 MHz -57.67 dBm -44.67 dB
805.000 MHz 1,000 GHz 100.000 kHz 805,46301 MHz -45.10 dem -32.10 dB.
1.000 GHz 3,000 GHz 1.000 MHz 1,58710 GHz -44,35 dBm -31.35dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91136 GHz -42.09 dém -29.09 d&
i
JL J
Date:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 14 / 10MHz

Middle Channel / QPSK

Spectrum Ef

Ref Level 0.00 dBm  Offset 11.00 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1 k Pafs
10 dine IDHRmHs INE_ABS PAES

| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-50 dém

.

[

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz

Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 633.78721 MHz -57.47 dem -44.47 d&
£05.000 MHz 1.000 GHz 100.000 kHz 806.29155 MHz -50.26 dBm -37.26 de
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -44.40 dBm -31.40 de
3.000 GHz 8,000 GHz 1.000 MHz 7.72928 GHz -42,06 dBm -29.06 dB

— -
GIIRRRRED W

JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum o Spectrum o
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
20 dbm22d = 20 dbm22d
0 ‘ 0 [
o T o
10,4 | 104
|
-0 -0
[ i
-a0d 1 -a0d
M
" | I i :
1 Y T Yi
R AN el oV ¥ ¥ PN N, N . N e AN R il
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.16 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.10 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  ALimi Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | AL
~12.500 MHz “5.000 MRz | 100.000 kHz 78406884 MHz 0,93 dBm 65,09 dB ~30.09 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 784 61232 MHz GBm ~68.82 dE ~33.82 0B
-5.000 MHz 2.500 MHz | 100.000 kHz 787.98188 MHz -16.32 dBm -40.48 d8 15.48 dB 5,000 MHZ .500 MHz | 100.000 kHz 78660507 MHz ~4+.90 dBém -69.00 dB ~44.00 d8
2,500 MHz 5.000MHz | 100.000kHz  754,35370 MHz -42,55 dem -67.11d8 -42.11d8 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -16.78 dBm -40.33 dB -15.83 dB
5.000 MHz 12.500 MHz | 100.000 kHz B800.48188 MHz 4388 dBm -68.04 dB -33.04 dB 5.000 MHz 12.500 MHz | 100.000 kHz 796 96739 MHz -37.35 dBm -61.45 d -26.45 dB
L Jl J Qrnnnnnsd v L )i ]

Lowest Channel / Full RB

Spe

Ref Level 30.00 dém

ctrum

Offset 11.00 d& Mode Swesp

heck

e

GF 790.5 MHz

691 pts Span 25.0 MHz

Spectrum Emission Mask

standard: None

Tx Power 24.27 dBm

Tk Bandwidth 5.000 MHz

RBW 100000 kHz

L

Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-12.500 MHz -5.000 MHz | 100.000 kHz | 785.40942 Mz -31.23 dbm -55.50 db 2050 d&
-5.000 MHz 2,500 MHz | 100.000 kHz | 78798188 MHz 16.90 dBm -43.17 dB -18.17 d&
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -19.86 dBm -44.13 dB -19.13 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 78562681 MHz -32.19 dBm -56.46 db -21.46 db
LEERRERE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum

&)

Offset 11.00 d&

Mode Sweep

Ref Level 30.00 d2m

Offset 11.00 d&

Mode Sweep

Limit qheck PARS Limit qheck PARS
20485200 [" 20485200 r,
0 ‘ 0 1[
o o
\ [
10 o \ 10 g
0 ! -0 R
1 7
a0 d : a0 d i L
S i
d d | .
40 — — — ]
7 L — T
S5 - - s = i " -
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.95 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.72 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz | 78446739 MHz 3 61 d8m ~67.55 dB ~32.55 dB ~12.500 MHz “5.000 MRz | 100.000 kHz 78433841 MHz ~46.23 OBm 7021 dE 352108
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz 15.85 dBm -39 .80 dB -14.80 dB 5,000 MHZ 2.500 MHz | 100.000 kHz 787.83696 MHz -45.90 dBm -69.62 dB -44.62 dB
2,500 MHz 5.000MHz | 100.000kHz  754,36594 MHz ~44 .60 d2m -63.55 d& 4355 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -15.03 dBm -38.75 dB -13.75dB
5.000 MHz 12.500 MHz | 100.000 kHz B00.44565 MHz -43.90 dBm -67. 84 dB 2.84 dB 5.000 MHz 12.500 MHz | 100.000 kHz 797 00362 MHz -37.37 dBm -51.08 d -26.08 dB
L Jl J L Jl Wnmannn) we

Lowest Channel / Full RB

Ref Level 30.00 d8m

Offset_11.00 d& Mode Sweep

[@17m Max
Limit ¢heck PARS

EU'.'E 200

10

0 d

-10d

-20

30 df

-40d -

_SOdBf—

60 df

CF 790.5 MH2 691 pts Span 25.0 MHz

'Spectrum Emission Mask: Standard: None

T Power 23.25 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 100.000 kHz | 765.40942 Mz -29.67 dbm -52.92 dB -1792d8
-5.000 MHz 100.000kHz | 76798188 MHz -19.36 dBm -42.61 0B -17.61d8
2.500 MHz 100.000 kHz 793.01812 MHz -18.30 dBm -41.55 dB -16.55 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 78562681 MHz -29.66 dBm -52.91 db -17.91 da
\ 1 ) T W

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG262403-04C

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum

&)

Offset 11.00 d&

Mode Sweep

Ref Level 30.00 d2m

Offset 11.00 d&

Mode Sweep

Limit qheck PARS Limit qheck PARS
20485200 I 20485200
0 [‘ 0 H‘
o o
\ !
10 d -0 d
-0 -0 ‘
Y I
\
-a0d -a0d [
I o
d d [
40 -an 7 T 1A
\ A i \ N \ |
-5 — A 50 it e = =1 =
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.89 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.83 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78406884 MHz 3 64 dBm 66,73 dB 31.73d8 ~12.500 MHz “5.000 MRz | 100.000 kHz 78430217 MHz ~46.30 dBm ~63.72 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -17.08 dBm -39.97 d8 -14.97 dB 5,000 MHZ 2.500 MHz | 100.000 kHz 78617029 MHz 47.28 dBm -70.10 dB N
2,500 MHz 5.000MHz | 100.000kHz  754,17754 MHz -46,30 d2m -63.15 dB -44.19d8 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -17.10 dBm -33.93 dB -14.93 dB
5,000 MHz 12,500 MHz | 100.000 kHz | 80051812 MHz 44,91 dBm -67.80 dB 2.80 df 5,000 MHz 12,500 MHz | 100.000 kHz 796.96739 MHz -37.44 dBm -60.27 df -25.27 dB
L JL J L JL J

Lowest Channel / Full RB

Ref Level 30.00 d8m

Offset_11.00 d& Mode Sweep

[@37m Max
Limit ¢heck PARS
20 :lL' 200
10
0 d
-10d
| |
-20 4
30 di = . ==
—
s .
-40d - <
e
60 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 22.21 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz 100.000 kHz 78540942 MHz -31.82 dBm -54.03 dB -10.03 d8
-5.000 MHz -2.500 MHz | 100.000 kHz | 78798188 MHZ -21.41 dBm -43.62 0B -18.62 dB
2,500 MHz S.000 MHz | 100.000kHz | 79301812 MHz -21.76 dBm 43.97 dB -18.97 d&
5.000 MHz 12,500 MHz | 100.000 kHz | 79559058 hHz -32.17 dBm -54.38 df -19.38 db
L L J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 14 / 5MHz / 256QAM

Lowest Channel / 1RB

Spectrum = Spectrum =
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
20485200 20485200
fl
0 | 0 i i
o L o T
/L
-10 \ -0 d T
-20 t -0 fj
30 d A 30 d a
b | ‘
40 d . “l’\r | -an df
i,
- | SV L\ P i . e o n
| 50 dBp—f— A = e | 50 dBm—tf= ]
60 d 60 d
CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.92 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tk Power 19.90 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  Alimi Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | AL
~12.500 MHz “5.000 MRz | 100.000 kHz | 78446739 MHz 2,23 dBm 64,35 dB ~20.35 B ~12.500 MHz “5.000 MRz | 100.000 kHz 78501087 MHz ~46.20 OBm ~66.29 dE 312908
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz 21,80 dBm 4172 dB -16.72 dB -5.000 MHz .500 MHz | 100.000 kHz 78617029 MHz -47.75 dBm -67.65 dB -42.65 dB
2,500 MHz 5.000MHz | 100.000kHz  753,12681 MHz -47.53 deém -67.85 dB 4285 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -23.13 dBm -43.03 dB -18.03 dB
5.000 MHz 12.500 MHz | 100.000 kHz B800.48188 MHz 46,26 dBm -66.18 dB -31.18 dB 5.000 MHz 12.500 MHz | 100.000 kHz 796 46014 MHz -46.34 dBm -66.24 d 1.24 dB
L Jl J Qrnnnnnsd v L )i ]

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 11.00 d8 Mode Sweep

[@37m Max
Limit ¢heck PA
20 :lL' 200
10
0 d "
-10d f
| |
-20 -
a0d / L
-40d =
I
-50 dley ——
60 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.18 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-12.500 MHz -5.000 MRz | 100.000 kHz 76537318 MHz -39.96 dbm -60.14 dB 25.14d8
-5.000 MHz -2500 MHz | 100.000 kHz | 78798188 MHz -24.07 dBm -44.25 0B -19.25 dB
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -22.97 dBém -43.14 dB -18.14 d8
5.000 MHz 12.500 MHz | 100.000 kHz | 78566304 MHz -39.96 dBm 60.13 dB 2513 df
L L J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

tm Spectrum
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
20485200 20485200 A
0 0 ‘ }
o o (
104 104 f
- -
20 7 20 y
- i /
-a0d i X -a0d [
40 o \ 0 d ‘
s W n
A Wi
i) Vi
. BN T . . I P .
60 d 60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24,48 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24.47 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78703986 MHz ~+3.09 dBm ~67.58 dB ~12.500 MHz “5.000 MRz | 100.000 kHz 787 40217 MHz 4421 0Bm ~68.88 dE
+5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz ~16.30 dBm 40,78 dB 5,000 MHz 2,500 MHz | 100.000 kHz 78867029 MHz ~44,92 dBm -69.39 dB X
2,500 MHz 5.000MHz | 100.000kHz  756.67754 MHz -45.52 dem 70,40 db 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.17 dBm -35.64 dB 1464 dB
5.000 MHz 12.500 MHz | 100.000 kHz B02.94565 MHz -43.45 dBm 67.93 dB 5.000 MHz 12.500 MHz | 100.000 kHz 799 46739 MHz -38.54 dBm -63.01 d -26.01 dB
L JL J Gnnnnned L JL J
l“,n
Ref Level 30.00 d8m__ Offset_11.00 d8 Mode Sweep
[@37m Max
Limit Gheck paks
20 Bi20d
10
0 dér
| |
|
20
/ )
30 di
40 di o
-] S
- —
60 di
GF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask standard: None
T Power 24.17 dBm Tx Bandwidth 5.000 MHz REW 100.000 kHz
Range Low | RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~33.72 0Bm 220148
-5.000 MHz 2,500 MHz | 100.000 kHz 79048188 MHz 19.44 dBm -18.61 d&
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -20.35 dBm X 1952 dB
5.000 MHz 12.500 MHz | 100.000 kHz 798.19928 MHz -32.20 dBm -56.36 dB -21.36 d&
L )jd J LEERRERE I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 5MHz / 16QAM

Middle Channel / 1RB

= Spectrum
Offset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PafS Limit qheck PARS
20485200 . 20485200 r
0 ‘l 0 }‘
o o
1 | 1
It | It l
an -1 t
| |
-0 -0 J
[ i {
304 r'} 304 | y |
) J [ . (I Y
40 -40
7 o T YR ™y 7T
P N T ]l B - LY eV
60 d 60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.89 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.83 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen |__Powerabs | PowerRel |  aLimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78696739 MHz 352 dBm 674148 324108 ~12.500 MHz “5.000 MRz | 100.000 kHz 787 40217 MHz GBm ~68.52 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -14,80 dBm -38.69 d8 -13.69 dB +5.000 MHz 2,500 MHz | 100.000 kHz 78867029 MHz -45.37 dém -69.21 dB
2,500 MHz 5.000MHz | 100.000kHz  756.67754 MHz -46,41 d2m -70,30 d& -43.30 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -13.37 dBm
5.000 MHz 12.500 MHz | _100.000 kHz B802.98188 MHz 44 .08 dBm -67.97 d8 2.97 dB 5.000 MHz 12.500 MHz | _100.000 kHz 799.46739 MHz -39.81 dBm
L JL J L JL J
X: a E

Middle Channel / Full RB

Ref Level 30.00 d8m__ Of

ffset 11.00 d& Mode Sweep

Limit ¢heck PARS
20 :lL' 200
10 =
0 d !
-10d

I |
-20
30 df ~
e
-40d
<5 i —
60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 23.18 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz 100.000 kHz 787 83696 MHz -33.27 dBm -56.46 dB 2146 d8

-5.000 MHz 2,500 MHz | 100.000 kHz | 790.48188 MHZ 20.68 dBm -43.87 d8 -18.87 dB

2,500 MHz S.000 MHz | 100.000 kHz | 79551812 MHz -20.84 dBm 44,02 dB -19.02d8

5.000 MHz 12,500 MHz | 100.000 kHz | 798.15304 Mz -33.27 dBm -56.45 df 21,45 d&

L L J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 14 / 5MHz / 64QAM
Middle Channel / 1RB

= Spectrum
Offset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
20 cb 200 n 20 dB2od rl
0 “ 0 i
o o
‘ I
10 d |‘ -0 d
| J
-0 -0
L \
4 \
30 d 1 -a0d
W |
a0d ! 1 . a0d
o AT o) N A N b i
60 d 60 d
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.12 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.07 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78696739 MHz 371 d8m 66,83 dB 318308 ~12.500 MHz “5.000 MRz | 100.000 kHz 767 43841 MHz ~45.98 oBm ~63.05 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -18.35 dBm 4147 dB -16.47 dB -5.000 MHz -2.500 MHz | 100.000 kHz 788.63406 MHz -46.48 dBm -69.55 dB X
2,500 MHz 5.000MHz | 100.000kHz  756.64130 MHz -47.38 dem 7051 d8 -4551d8 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -17.69 dBm -40.76 dB -15.76 dB
5.000 MHz 12.500 MHz | 100.000 kHz B802.98188 MHz -45.01 dBm -68.13 dB 33.13 dB 5.000 MHz 12.500 MHz | 100.000 kHz 799.50362 MHz -39.14 dBm -62.21 d -27.21 dB
— — —_—
L )i J [T L )i J

Middle Channel / Full RB

Ref Level 30.00 d8m__ Offset 11.00 d8 Mode Sweep

[@37m Max
Limit ¢heck PARS
20 :lL' 200
10
0 d
-10d
-20
/! I
30 df " .
R S
60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 22.10 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | Powerabs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz 100.000 kHz 787.98188 MHz -34.76 dBm -56.86 dB -21.86 d8
-5.000 MHz -2.500 MHz | 100.000 kHz | 790.48188 MHZ -21.13 dBm -43.23 8 -18.23 dB
2,500 MHz S.000 MHz | 100.000 kHz | 79551812 MHz -21.83 dBm 43.93 dB -18.93d8
5.000 MHz 12,500 MHz | 100.000 kHz | 798.15304 Mz -34.54 dBm -56.64 -21 64 d
L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 14 / 5MHz / 256QAM

Middle Channel / 1RB

Spectrum 'y Spectrum
Ref Level 30.00 ddm__ Offset 11,00 dB Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
PAFS Limit qheck PARS
20 4200
f f
10 dBm- 1 | = ] ‘
s o T
i
-1od i od Il
‘ |
L
-20 df i -20 r
-30 d b - -30 d ir 'lh
r o | r 1 p
-40 -40
4.”‘[ . \ { b s N N
S e v = A 502 it Mot ! = =
60 d 60 df
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emissian Mask Standard: None. Spectrum Emission Mask Standard: None
Tx Power 19.13 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Powier 19.82 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low Range Uj RBW. Frequency | PowerAbs | PowerRel |  alimit | Rangelow | RengeUp | RBW | Frequency | Powerabs | PowerRel |
-12.500 MHz -5.000 MHZ 100,000 kHz 786.96739 MHZ -46.19 dém -65.32 dB -30.32 d@ -12.500 MHz -5.000 MHz 100.000 kHz 783.01812 MHz dBm -66.68 dB
-5,000 MHz -2.500 MHz | 100,000 kHz | 790.48188 MHz -23.65 dBm -42.78dB -17.78.dB 5.000 MHz 2,500 MHz | 100.000 kHz | 78867029 MHZ ~48.19 dBm -68.01 dB X
2,500 MHz 5.000 MHz | 100000 kHz | 795.69328 MHZ ~46.67 dém 67 B0 dB -42.80 d 2,500 MHz S.000 MHz | 100.000 kHz | 79551812 MHz 21,63 dBm 4145 dB -16.45 dB
5.000 MHz 12.500 MHz | 100,000 kHz | 80298188 MHZ -46.97 d8m 56.10 & -31.10 d8 5.000 MHz 12,500 MHz | 100.000 kHz | 798.99638 hHz -46.52 dBm -66.34 df 1.34 dB
L i ] QURERID e L )i ]
Ref Level 30.00 d&m  Offset 11.00 d8 Mode Sweep
[@37m Max
Limit ¢heck PARS
200
20 dbi
10
0 da J’ 1
-10d I ‘
-20 X
30 d | .
-40d —
e
60 df
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 20.12 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-12.500 MHz -5.000 MRz | 100.000 kHz | 76787318 MHz 42,53 dbm -62.72 dB 277248
-5.000 MHz -2500 MHz | 100.000 kHz | 79048188 MHz -24.08 dBm -44.21 0B -19.21 dB
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -23.50 dBm -43.62 dB -18.62 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 798.23551 MHz —+1.85 dbm -61.97 db -26.97 di
L L ] | CEERERE

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 14 / 5MHz / QPSK

Highest Channel / 1RB

Spectrum

Spectrum

(=]

Ref Level 30.00 d2m

Offset 11.00 d&

Mode Sweep

Ref Level 30.00 dam _ Offset

11.00 dB Mode Swesp

Limit qheck PafS Limit qheck PARS
20 bm22g [. 20 dbm22d i
0 [ 0 [ ‘[
o o
1 il
104 |‘ 104 Jw
0 -0 I
{ \l f
-a0d 5 T -a0d f
T o
~ I - o e
Wi Ry . TV N
PRI FRV AT S ) . i W [
E Sl — e ~ A
60 d 60 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.30 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.17 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen |__Powerabs | PowerRel |  aLimit | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | AL
~12.500 MHz “5.000 MRz | 100.000 kHz 78899638 MHz 2,12 dBm 66,42 dB 314208 ~12.500 MHz “5.000 MRz | 100.000 kHz 78033841 MHz ~42.73 0Bm ~66.90 dE 31,00 08
-5.000 MHz 2.500 MHz | 100.000 kHz 792.99188 MHz -15.58 dBm -39.88 dB -14.88 d8 -5.000 MHz .500 MHz | 100.000 kHz 79113406 MHz 43.62 dBm -67.79 dB -42.79 dB
2,500 MHz 5.000MHz | 100.000kHz  759.82371 MHz -45.57 dem -70.18 d& -45.18 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -16.40 dBm -40.57 dB -15.57 dB
5.000 MHz 12.500 MHz | 100.000 kHz B805.51812 MHz -44.09 dBm -68.39 dB -33.39 dB 5.000 MHz 12.500 MHz | 100.000 kHz BO1,96739 MHz -39.22 dBm -63.39 dB -26.39 d8
L )jd J [ BERREEE ] L )i J LEERRERE I
X: a 5e
Spectrum l'm
Ref Level 30.00 d8m__ Offset_11.00 d8 Mode Sweep
1Rm Marx
Limit Gheck paks
20 Bi20d
10
0 dér
104
20
-30 di —t—
—
-40 d = T
o I
250 =
60 di
GF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask standard: None
T Power 24.06 dBm Tx Bandwidth 5.000 MHz REW 100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALl
-12.500 MHz -5.000 MRz | 100.000 kHz 79037318 MHz -32.21 dbm -56.27 dB 2127 dB
-5.000 MHz 2,500 MHz | 100.000 kHz  792,98188 MHz -19.14 gBm -43.20 0B -18.20 d&
2,500 MHz 5000 MHz | 100.000kHz | 79801812 MHz ~19.67 dBm 4373 d8 18,73 d&
5.000 MHz 12.500 MHz | 100.000 kHz B00 62681 MHz -33.28 dém -57.34 dB -22.34 dB
\ 1 ) T W
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LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

= Spectrum
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
Limit qheck PARS Limit qheck PARS
20485200 r" 20485200 "
0 ‘ 0 ‘ }{
o o
i M
10 4 -10d
‘ |
- -
20 7 20 f I
{ |
30 | 30 ! 4
I,J ' Jnl J ‘ o by
N |
40 df F LN 40 o T ;
- VAU ) e S | S DR oSN o A N N
y . et e e | ccor e
0 d 0 d
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.84 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.71 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78906884 MHz =161 d8m 6565 dB ~30.65 B ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~43.37 0Bm ~67.08 dE ~32.08 06
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -15.76 dBm -39.60 dB -14.60 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 791.17029 MHz ~44.31 dBm -68.02 dB -43.02 d8
2,500 MHz 5.000MHz | 100.000kHz  759.17754 MHz -46,37 dem 70,21 d8 -45.21d8 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -14.33 dBm -33.64 dB -13.64 dB
5.000 MHz 12.500 MHz | 100.000 kHz B805.48188 MHz 44 40 dBm -68.24 dB 3.24 dB 5.000 MHz 12.500 MHz | 100.000 kHz B01.93116 MHz -39.93 dBm -63.64 d -268 .64 dB
L Jl J L Jl J Wnmannn) we

Highest Channel / Full RB

Ref Level 30.00 d8m__ Offset 11.00 d8 Mode Sweep

[@37m Max
Limit ¢heck PARS
20 :lL' 200
10
0 dér
-10 di
| |
\ |
-20
30 d { =
.
40 di _ e
-
=" —
=0
60 df
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 23.10 dBm Tx Bandwidth 5.000 MHz REW 100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MRz | 100.000 kHz | 79040942 MHz -31.67 dbm -54.77 dB -19.77 dB
-5.000 MHz -2)500 MHz | 100.000 kHz  792,98188 MHz -20.00 dBm -43.10 dB -18.10 d&
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -19.35 dBm -42.45 dB -17.45 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 800.51812 MHz -32.90 dBm -56.00 db -21.00 dé
— —
L L ] | CEERERE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG262403-04C

LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum = Spectrum =
Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep Ref Level 30.00 dam _ OHset 11.00 d& Mode Sweep
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.06 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 22.82 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequen |__Powerabs | PowerRel |  aLimit | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78899638 MHz 2,12 dBm 65,18 dB ~30.18 B ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~44.76 0Bm ~67.57 dE 32,57 0B
-5.000 MHz 2.500 MHz | 100.000 kHz 792.99188 MHz -17.62 dBm -40,68 d8 15.68 dB -5.000 MHz .500 MHz | 100.000 kHz 791.17029 MHz -45.66 dBm -68.47 dB -43.47 dB
2,500 MHz 5.000MHz | 100.000kHz  759.82371 MHz -47.54 dém -70.60 d& -45.60 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -17.20 dBm -40.01 dB -15.01d8
5.000 MHz 12.500 MHz | 100.000 kHz B05.51812 MHz -45 85 dBm -68.91 dB -33.91 d8 5.000 MHz 12.500 MHz | 100.000 kHz B02.00362 MHz -39.06 dBm -51.88 d -26.88 d8
L JL J L JL J

Highest Channel / Full RB

Spectrum

Ref Level 30.00 d8m__ Offset 11.00 d8

Mode Sweep

1Rm Max
Limit ¢heck PARS
20 :lL' 200
10
0 dér
-10di
-20
/| \
30 df = e
- B ot
-40 df — = - o
s -
| -st1 e —.
60 df
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask: Standard: None
T Power 22.04 dBm Tx Bandwidth 5.000 MHz REW 100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MRz | 100.000 kFz | 79044565 MHz -32.67 dbm 5471 dB -19.71d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -20.64 gBm -42.68 dB -17.88 d&
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -21.99 dBém -44.02 dB -19.02 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 800.51812 MHz -33.94 dBm -55.94 db -20.98 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FG262403-04C

LTE Band 14 / 5MHz / 256QAM

Highest Channel / 1RB
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CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.75 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.85 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | Frequency | Power Abs | PowerRel |  alimit | Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  aAlimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78946739 MHz 46,66 dBm 66,61 4B 316108 ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~45.06 oBm 6491 dE 200108
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -22,25 dBm -42,00 dB -17.00 d8 5,000 MHZ .500 MHz | 100.000 kHz 792,80072 MHz -48.12 dBm -67.97 dB -42.97 dB
2,500 MHz 5.000MHz | 100.000kHz  758.12681 MHz -43.58 dem -63.72 dB -43.72d8 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -22.24 dBm 42,03 dB -17.09 dB
5.000 MHz 12.500 MHz | 100.000 kHz B805.51812 MHz -47.17 dBm -66.92 dB -31.92 d8 5.000 MHz 12.500 MHz | 100.000 kHz BO1 46014 MHz -46.66 dBm -66.51 d 151 dé
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'Spectrum Emission Mask: Standard: None
T Power 20.02 dBm Tx Bandwidth 5.000 MHz RBW  100.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000 kHz | 790.33606 MHz 42,50 dBm -62.52 db 27.52d8
-5.000 MHz -2500 MHz | 100.000 kHz | 79298188 MHz -23.81 dBm -43.84 dB -18.64 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -24.65 dBm -44.67 dB -19.67 d&
5.000 MHz 12.500 MHz | 100.000 kHz | 80053058 MHz —+2.82 dBm -62.04 db -27.04 db
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Report No. : FG262403-04C

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dBm Offset 11.00 dB

Mode Sweep

Spectrum

Ref Level 30.00 dBm

Offset 11.00 dB

Mode Sweep

@ 1Rm Max [®1Rm Max

Limit ¢heck PABS Limit ¢heck PABS
20 b 228 20 dbm=2
10 dBm 10dB
0 dem Wl 0 dem =
-10 dB } l -10 dBm } ‘\
-20 dBm l -20 dBm
-30 dBm -30 dBm

e o
- e
-40 dB — -40 dBm - s
J— ] "
50 dém = = 50 dBm
S| R RIS | | | S rcttemeet™ | ——

dbrm -60 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Tx Power 23.70 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.67 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 782.23013 MHz -42.89 dBm -66.59 d& -31.50 dB -25.000 MHz -10,000 MHz | 100.000 kHz 78252899 MHz -42.24 dBm -64.01 d8 -29.91 db
-10.000 MHz -5.000 MHz 100,000 kHz 737.96377 MHz -27.23 dBém -50.93 dB. -25.93 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -28.41 dBm -51.08 d& -26.08 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -26.69 dBm -50.39 db -25.39 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -27.17 dBm -43.84 db -24.84 db
10.000 MHz 25.000 MHz | 100.000 kHz 803.03623 MHz -31.94 dém -55.64 da -20.64 d& 10.000 MHz 25,000 MHz | 100.000 kHz 803.03623 MHz -32.80 dBm -55.47 dB -20.47 dB
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Spectrum Emission Mask
T« Power 21.71 dBm

Standard: None

Tx Bandwidth 10.000 MHz RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 19.66 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
25,000 MHz | -10.000 MHz _ 100.000 kHz 782.52899 MHZ -44.24 deém 5595 db 30,95 dB 25.000 MHz | -10,000 MHZ | 100.000 kHz 782 51884 MHz ~45.77 dBm -65.43 dB ~30.43 0B
-10.000 MHz -5.000 MHz | 100.000 kHz 757.96377 MHz -29.23 dém 5094 dB -25.94 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -32.56 dBm -52.22 d& -27.22 dB

5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -27.96 dém -45.67 db 24,67 dB 5.000 MHz 10000 MHz | 100.000 kHz 798.03623 MHz -32.31 dBm -51.98 dB -26.98 db
10.000 MHz 25.000 MHz | 100.000 kHz 803.03623 MHz -34.08 dém -55.79 da -20.79 d& 10.000 MHz 25,000 MHz | 100.000 kHz 803.03623 MHz -44.77 dBm -54.43 dB -29.43 dB
—
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG262403-04C

Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0073
40 Normal Voltage 0.0121
30 Normal Voltage 0.0068
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0158
PASS
-10 Normal Voltage 0.0145
-20 Normal Voltage 0.0131
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0000
20 Battery End Point 0.0039
Note:
1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FG262403-04C

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz

Mod.
RB Size

QPSK

16QAM 64QAM 256QAM

Limit: 13dB

Full RB

Full RB Full RB Full RB

Result

Middle CH 5.39 5.97

6.17 6.43 PASS
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Middle Channel / Full RB
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C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 2259 cbm 26,60 dbm 5.01 d8 2.29 dB 4.35 dB 5.39 dB 5.63 dB Trace 1 | 2164 cbm 26,06 dbm 5.42 dB 3.07 dB 5.01d8 5.97 dB 5.32 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 1.35 3.09 3.15 5.07 510 | 10.17 | 10.35 | 15.35 | 1448 | 19.42 | 19.22

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.28 1.32 3.05 3.05 5.07 5.16 | 10.13 | 10.23 | 14.75 | 1451 | 19.66 | 19.26
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